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Package leaflet: Information for the user 

 

Prospan, 35 mg/5 mL oral solution 

Hedera helix dry extract 

 

Read all of this leaflet carefully before you start taking this medicine because it contains 

important information for you. 

Always take this medicine exactly as described in this leaflet or as your doctor or pharmacist has told 

you. 

- Keep this leaflet. You may need to read it again. 

- Ask your pharmacist if you need more information or advice. 

- If you get any side effects, talk to your doctor or pharmacist. This includes any possible side 

effects not listed in this leaflet. See section 4. 

- You must talk to a doctor if you do not feel better or if you feel worse after 7 days. 

 

What is in this leaflet  

1. What Prospan is and what it is used for 

2. What you need to know before you take Prospan 

3. How to take Prospan 

4. Possible side effects 

5. How to store Prospan 

6. Contents of the pack and other information 

 

 

1. What Prospan is and what it is used for 

 

Prospan oral solution is used to loosen mucus in the case of cough. 

 

 

2. What you need to know before you take Prospan 

 

Do not take Prospan oral solution: 

- if you are allergic to Hedera helix or any of the other ingredients of this medicine (listed in 

section 6). 

 

Warnings and precautions 

- Patients with fructose intolerance, because medicine contains sweetener sorbitol 

 

Children 

Prospan oral solution is not indicated for children under 6 years of age. 

 

Other medicines and Prospan 

Tell your doctor or pharmacist if you are using or have recently used or might use any other 

medicines. 

There are no reports of possible side effects during concomitant use of Prospan and other medicines. 

 

Pregnancy and breast-feeding 

If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a baby, ask 

your doctor or pharmacist for advice before taking this medicine. There are no sufficient studies on 

using Prospan in pregnant and breast-feeding women, and thus it should not be used during pregnancy 

and breast-feeding.  

 

Driving and using machines 

When properly used, the medicine has no effect on driving and using machines.  
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Prospan contains sorbitol 

The solution contains sorbitol. 5 mL of liquid (one sachet) contains 1.926 g of sweetener sorbitol (i.e. 

0.16 bread units or BU). 

According to dosage instructions, each dose releases 1.9 g of sorbitol. Health risks are present in 

patients with hereditary problems with fructose intolerance. In that case, treatment must be performed 

only after consulting with a doctor. 

 

 

3. How to take Prospan  

 

Always take this medicine exactly as your doctor or pharmacist has told you. Check with your doctor 

or pharmacist if you are not sure.  

Unless otherwise prescribed by your doctor, the recommended dose is: 

 

Age Single dose Total daily dose 

Adults and 

adolescents 12 years 

and older 

 

 

5 mL of solution (one sachet) 

(35 mg ivy leaf dry extract). 

 

15 mL of solution (one sachet 

three times a day) (105 mg ivy leaf 

dry extract) 

 

Children aged 6 ...11 

years 

 

5 mL of solution (one sachet) 

(35 mg ivy leaf dry extract) 

 

10 mL of solution (one sachet 

twice a day) (70 mg ivy leaf dry 

extract) 

 

The medicine must be taken in undiluted form in the morning, (midday) and in the evening.  

 

Prospan oral solution is inside sachets that are easy to open and use. The figures below indicate how to 

use the sachet. 

 

 
Gently squeeze the sachet before 

use. 

Hold sachet firmLy and tear off 

the edge. 

Place the sachet over mouth and 

empty its contents to mouth. 

 

Duration of treatment depends on the type and severity of disease symptoms. Treatment should last for 

at least one week, even with milder respiratory inflammation. In order to ensure lasting and ultimate 

therapeutic effect, it is recommended to continue taking the medicine for another 2…3 days after the 

symptoms resolve. 

 

If you take more Prospan than you should 

You should not exceed recommended dose. Taking significantly higher doses (more than triple daily 

dose) of medicine may cause nausea, vomiting and diarrhoea. Please consult your doctor or 

pharmacist. 

 

If you forget to take Prospan 

Do not take a double dose to make up for a forgotten dose.  
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If you stop taking Prospan 

If you have any further questions on the use of this medicine, ask your doctor or pharmacist. 

 

 

4. Possible side effects 

 

Like all medicines, this medicine can cause side effects, although not everybody gets them. 

Side effects are classified by the following categories: 

 

Very common: 

More than one in 10 treated patients 

Common: 

1-10 in 100 treated patients 

Uncommon: 

1-10 in 1000 treated patients 

Rare: 

1-10 in 10,000 treated patients 

Very rare: 

Less than one in 10,000 patients 

Not known: 

cannot be estimated from the available data 

 

Very rare: 

Allergic reactions (respiratory failure, swelling, redness of skin, itching) may occur when taking 

preparations containing ivy. 

 

Uncommon: 

In sensitive patients, gastrointestinal complaints (nausea, vomiting, diarrhoea). 

 

If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects 

not listed in this leaflet. You can also report side effects directly via www.ravimiamet.ee. By reporting 

side effects, you can help provide more information on the safety of this medicine. 

 

 

5. How to store Prospan 

 

Keep this medicine out of the sight and reach of children. 

This medicinal product does not require any special storage conditions. 

 

Do not use this medicine after the expiry date which is stated on the carton and sachet. The expiry date 

refers to the last day of that month. 

 

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how to 

throw away medicines you no longer use. These measures will help protect the environment. 

 

 

6. Contents of the pack and other information 

 

What Prospan contains 

- The active substance is Hedera helix extract. 5 mL of solution (one sachet) contains 35 mg ivy 

leaf dry extract (5…7.5:1). Extractant: ethanol 30 % V/V. 

- The other ingredients are potassium sorbate (E202), citric acid anhydrous (E330), xanthan gum 

(E415), liquid (crystallising) sorbitol (E420), flavouring (orange, menthol), levomenthol,  

purified water.  
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What Prospan looks like and contents of the pack 

Prospan oral solution is packaged as single doses in 5 mL of aluminium-foil sachets. Single doses are 

packed in carton. Carton contains 21 sachets. 

 

This medicine contains natural plant extract and thus, the colour and taste of the preparation may vary. 

This does not affect therapeutic effect of the preparation. 

 

Marketing Authorisation Holder and Manufacturer 

Engelhard Arzneimittel Gmbh & Co. KG 

Herzbergstr. 3 

D-61138 Niederdorfelden 

Germany 

 

For any information about this medicine, please contact the local representative of the Marketing 

Authorisation Holder: 

Swixx Biopharma OÜ 

Tel: +372 640 1030 

e-post: medinfo.estonia@swixxbiopharma.com 

 

This leaflet was last revised in March 2022. 
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